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1 i (SAMPLE DESCRIPTION)
& ik 2 k4 Lt
P & | KRR OB M

Lithium Iron Phosphate . , GBS-LFP100Ah-A
Name of sample Specifications

Battery
Z & o8 | #nCENEGARREARAA
Client Zhejiang GBS Energy Co., Ltd.

Z 6 5 ALt hb
Add. Of Client

AL R LA REE 6 5

No.6 Beihuan East Road, Yuyao, Zhejiang, China

g T T | i E NS AREARA A
Manufacturer Zhejiang GBS Energy Co., Ltd.
i | R R
Trademark > gpiom PD/ Lot No.
BOW oW & Wi A RS
_ B 40 /> ] 100Ah/GBS-LFP100
Quantity of . Rated Capacity/ Cell
40pieces of cells Ah-A
sample Model
. B K 45 78 AR AL
fr R oWk
. 3.2V Maximum  Continuous | 100A
Nominal Voltage
Charge Current
. ROK OO OH R
7 OHE OB _ ,
50A Maximum Discharge | 100A
Charge Current
Current
Bl = A ==
78 B ORR W OB
End of Charge | 5A 3.65V
Limited Charge Voltage
Current
2 S | €< N & B oE R B
2.8V ) 100Ah
Cut-off Voltage Cell Rated Capacity
o R
, Bk oW E
Energy capacity of | 320Wh 2.95kg
Single Cell net weight
cell
e RN
YQG21/000224
Plan No. Q Test Type Commission test
v = s vl I
i_ E
Means of Lﬁi,
Sending

Sampling
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2. MTTE (TEST ITEM)
1. mEREFL (Altitude simulation) 5. 4MESHIEE (External short circuit)
2. IREEE (Thermal test) 6. H/E (crush)
3. #R3NEE (Vibration) 7. 5 H (Forced discharge)
4, Mirid3s (Shock)
3. ARSI i A FH B 1 25 T
Major instruments of measurement used in the test:
R RE
=21 Mt A Instruments of measurement used in the test
piit ) CSiE 27 H R B R
Name of equipment Model Due date
3 S0 313 4,
BRI A2 17020 2021.08.04
Battery module test system
5 5 B TR
75 A A7 IR TR BE-8203-1800 2022.01.07
; Vacuum Oven
1 Altitude
simulation EE.%%’T‘ ACS-30 2021.07.26
Electronic balance
.ﬁ%ﬁﬂj%{ FLUKE-289¢c 2021.11.19
Digital multimeter
Vi AR 2H 4
IR R 5 17020 2021.08.04
Battery module test system
PR I AL AR 38 4E
‘ : Fast test box for damp and heat BTKS5-2275C 2021.06.08
i RS change
iz
Thermal test T
7N
Electronic balance ACS-30 2021.07.26
.ﬁ%ﬁﬁﬁ.%& FLUKE-289c 2021.11.19
Digital multimeter
Ny .IZ’ .‘ﬂ i}
IR IR A5 17020 2021.08.04
Battery module test system
= 4= = 2
V.bﬁfjﬁﬁb E‘h. FD-EV-300 2021.06.02
3 #}Eiﬂﬁtgﬁ 10ration vacnine
Vibration .
%%ﬁ ACS-30 2021.07.26
Electronic balance
. ﬁ%ﬁﬁﬁ.ﬁ FLUKE-289¢ 2021.11.19
Digital multimeter
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RS
e M 15 Instruments of measurement used in the test
NO. | Testitem 4R S e 2 H 3
Name of equipment Model Due date
3 LA 2 b
B ARZL A A 2% 17020 2021.08.04
Battery module test system
uh o £
s BS-IS500 2022.01.07
4 R Impact tester
Shock
%?% ACS-30 2021.07.26
Electronic balance
. ﬁ"?:ﬁﬁﬁﬁ FLUKE-289¢ 2021.11.19
Digital multimeter
LI AL A R 25 17020 2021.08.04
Battery module test system
S K B —
5 External short hﬁ%ﬁ‘i%mfﬂ FD-WD-1500A-3 2021.05.27
. Short-circuit tester
circuilt =
ﬁ?EK%—M LR8431-30 2021.05.27
Data acquisition instrument
B! Q B TS
B BALIA 5 2 17020 2021.08.04
Battery module test system
E/gAN - A
6 PRSI
Crush Extrusion needle machine sl eRal.gs.ae
BRI LR8431-30 2021.05.27
Data acquisition instrument
~ *“2 B Nt ‘2
IR BRI R 5 17020 2021.05.26
o Battery module test system
ik | TEC R, B X
7 Forced o LR8431-30 2021.05.27
discharae Data acquisition instrument
BG4 [T8702/IT8722IT872 2021.12.01
Adjustable electronic load 3/1T8733 T
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4. AT H A E  (Ttem verdict)
M= = GRE RS L5108
ITEM SAMPLE NUMBER CONCLUSION
T.1 B (Altitude simulation) iBid (PASS)
T.2 f&E kS (Thermal test) i@ (PASS)
T3 IREIA% (Vibration) s Bt (PASS)
T.4 M5 (Shock) co-clo T (PASS)
T.5 4MiBH2% (External short circuit) Wt (PASS)
Cl11-Cl15
T.6 FH (crush) C16.090 BiL (PASS)
T.7 i £ 78 H (Overcharge) S ——
T.8 58 il i H (Forced discharge) 21630 BT (PASS)
C31-C40

P (Notes):

T.1-T.5: C1~C5 NEE— e eI £ 78 R KTl C6-C10 2y 25 M7 A )
FEA T AR O L

T.1-T.5: C1~CS5 are five batteries at first cycle, in fully charged states; C6-C10 are five
batteries after 25 cycles ending in fully charged states;

T.6: C11~C15 AHE— I 50% i 8E A RRSHIHL: Cl16~C20 4 25 78
TECHR &) 31 50% e v e 2 EIR A 10 R L

T.6: C11~C15 are five cells at first cycle at 50% of the design rated capacity, C16~C20 are five
cells after 25 cycles ending at 50% of the design rated capacity;

T.8: C21~C30 M 78 A W58 I R RS RIS C31-C40 25 A Fe il e i s
S T REIRAS B BB

T.8: C21~C30 are ten cells at first cycle in fully discharged states; C31-C40 are ten cells after
25 cycles ending in fully discharged states.
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5. MR 5 (TEST METHOD)

/N R B R 2 A IR AT IS T & T.5. 15 T.6 A T.8 il F ok 5 4hstBe
WL e R . R0 T.7 W LAME A R SEAE R T.1 2 T.5 o A5 i AR 4R 45 e it 40 33k
17, DAMEMNAE % 70 BRI (1 F it 2

R B RAR I R 205

Ji B35 5 (Ye)=(M1-M2)/M1*100

A M1 ZSEEAT R, M2 BiRBJERE. MRRIRAENEL FRAFISIE,
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8
shall be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted
using undamaged batteries previously used in tests T.1 to T.5 for purposes of testing on cycled
batteries.

In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-M2)/M1*100
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does
not exceed the values in Table below, it shall be considered as “no mass loss”.

FE Y B FE4H B M R AR R RAE
Mass M of cell or battery Mass loss limit
M<1 5i(g) 0.5%
1 7 (g)<M<75 % (g) 0.2%
M>75 Fi(g) 0.1%

T.1 = AR

TG FE VT I 2H B FE R /1% T BT 11.6kpa FIFRESIRE A (20°C+5°C) FIEKE
/> 6h,

ZORRMABRATIER. THS. LR, TR, Tk, FAEu5hi
B R A7 BB R A T B RN F HAE BT IX — SEIR AT HBE 19 90%. 75 5 F JE [ sk
AEH T 78 2 RS 1R L R b AT B i 4H

T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6kpa or less for at least six hours at
ambient temperature(20'C£5C).

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly,
no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at fully discharged states.
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T.2 RERRE

LRI AT Y 2E B S AE R B IR B T 7240 C A R AEIE S 6h, A BE IR
PE ST 4022 °C 2 M FAFIE /D 6he  FIM RS BAIR A 2 18] () 5 KA (6] (i) 29 30min. 72
FEREUHT 10 K, EEHTE L A R A E S BHEE (2065C) FAFL 24he X T
KR A B, B TR T IR R AR (] 2= R 12h.

sk el AT LA TEIBIR . THER . TRk, THEAMTE K, IFHS MR
g% 2 7E RIS O TT % R A /N T B AT 3X — R IG AT FRLE 19 90% .« A KR IR
A3E B T 58 4T rIR A AR B FRL T R FRLR A

T.2 Thermal test

Test cells and batteries are to be stored for at least six hours at a test temperature to
72°C+2°C, followed by storage for at least six hours at a test temperature equal to -40°C+2°C.
The maximum time interval between test temperature extremes is 30 minutes. This procedure is
to be repeated until 10 total cycles are complete, after which all test cells and batteries are to be
stored for 24 hours at ambient temperature(20°C+5C).For large cells and batteries the duration
of exposure to the test temperature extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly,
no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at fully discharged states.

T.3 #iRBhE

f A I 2R ARSI &, B A RIS T, R AR rl SE L R IR .
IREN R R EaR e, WEFRME L 7Hz 1 2000z 2 8, FEE 7Hz, RN 15min.
X —HREE TR AU =M E 2R B B it 2o 7 A (4 — R B R HEAT 129K, A 3 /NS
Horb—ANRBN 5 ) 2 205 g T .

et SRR AR, FHERERLD 12Kg H A EmA (R A/ BigE ), A
Xt 12Kg MK e A B A .

St LA N AL M THz FEUR, AR¥F 1gn MECOKIER, HEIMRIEE 18Hz.
RIE (R4 7E 0.8mmCE R 1.6mm ), IFH I B 3 i IR L& ) 8gn(HI £ 50Hz),
fR4F 8gn HAHNEE H 25N E) 200Hz.

SEBV eI, M THz FFEE, 1RFF 1gn MBOINERE, EBEMRIAT) 18Hz, IRIAHR
FE7E 0.8mm CAfREE 1.6mm), FEHMNARZE H 3 AINEE LS 2gn JAEL 25Hz), R
¥ 2gn IR FE EH 2SS N E) 200Hz.

FREBATHRIBATIER. T, Tk, THEMERE A, MR
HL2A (T B R AN T T X — RIS AT 90%. A< EMERANER T2l
FE DR A [ B F b AT R T 2

T.3 Vibration

Cells and batteries are firmly secured to the platform of the vibration machine without
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distorting the cells in such a manner as to faithfully transmit the vibration. The vibration shall
be a sinusoidal waveform with a logarithmic sweep 12 times for a total of 3 hours for each of
three mutually perpendicular mounting positions of the cell. One of the directions of vibration
must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not
more than 12 kg (cells and small batteries), and for batteries with a gross of more than 12 kg
(large batteries).

For cells and small batteries: form 7 Hz a peak acceleration of 1 gn is maintained until 18
Hz is reached. The amplitude is then maintained at 0.8 mm(1.6 mm total excursion) and the
frequency increased until a peak acceleration of 8gn occurs (approximately 50 Hz).A peak
acceleration of 8 gn is then maintained until the frequency is increased to 200 Hz.

For large batteries: form 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the
frequency increased until a peak acceleration of 2 gn occurs (approximately 25 Hz). A peak
acceleration of 2 gn is then maintained until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly,
no rupture and no fire during the test and after the test and if the open circuit voltage of each
test cell or battery directly after testing in its third perpendicular mounting position is not less
than 90% of its voltage immediate prior to this procedure. The requirement relation to voltage is
not applicable to test cell and batteries at fully discharged states.

T.4 PpiEe

A AN R 2R IR S R AR RS A E L, SRR A TR
2R AN B AT R A A0 S B K IS E 150gn ALK ) 6ms (134 IESZBL o
A Fe Y B b 20 5 7E = M L B FR B FE e 21 22 2 T L I IR T IR 8 52 = IR i, 7%
EB/RAFAEZ= kM, BIEEZ 18 k.

A5/ FL V22 52 2 TF 52 R v o dpe R 338 R o T e Vb A R i K2R Rt R DR Y R v
Rk rp R T 8] 11ms B934 EsZ s rp s, /N e it kv R LA (8] 6ms [ 523 i

FRAE R A 2 Aok A E 1 B /DNEEIE E

SRl fig /M E IR L Fik R S 6]

150gn B & MMIEE (gn)

AN = (“’“85”) Bhiias

g /ME

50gn oK #E IR E (gn)

K Hh = (30000) 11 ms

v
J A

BEVIME
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FA BB EMASE= A EEENRETNMIET AEZ =R, BEHX
HREZ=1kmiE, SHEF 18 Kfdr.

R R I OB IR . B EARE. RRERMTE K, SR hE
Tt 20 7E B 5 AR B B AN AN T HZE AT — i B B R ) 90%. 7R HERZERANE
FIT 58 2 HORUIRZS A 36 HE vt AT R T 28

T.4 Shock

Test cells and batteries shall be secured to the testing machine by means of a rigid mount
which will support all mounting surfaces of each test battery. Each cell or battery shall be
subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak
acceleration of 50 gn and pulse duration of 11 milliseconds.

Each cell or battery shall be subjected to a half-sine shock of peak acceleration depending
on the mass of battery. The pulse of duration shall be 6 milliseconds for small batteries and 11
milliseconds for large batteries The formulas below are provided to calculate the appropriate
minimum peak accelerations.

Battery | Minimum peak acceleration [ Pulse duration |
150 g, or result of formula
— . I 100850
LAcceleration{g Y= | ~me

Small batteries | \\ mass* . 6 ms

whichever is smaller

S0 g, or result of formula
o, i 30000 )
( Aceeleration{(g ) = || = | ‘
Large baueries Vi mass* ) - 11 ms

whichever 1s smaller

Each cell or battery shall be subjected to three shocks in the positive direction followed by
three shocks in the negative direction of three mutually perpendicular mounting positions of the
cell or battery for a total 18 shocks.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly,
no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The requirement relation to
voltage is not applicable to test cell and batteries at fully discharged states.
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T.5 #MER%E RS
fa BRI BB AR R, [ HANIEE AT 57C+4°C, A RIBER R E
57°C+4°C FEZMANEIA/NT 0.1Q MR & . X — 5% 55 1F N 7E Bt B i v 4 41 e T
FEEF) 57 C+4CEHFEZE /D 1h.

355 B A Bt 2H AR SRR AN R 170°C, 3 AR R EG I A2 o A EE 5 6h N TCRR A,

T.5 External short circuit

The cell of battery to be tested shall be temperature stabilized so that its external case
temperature reaches 57 C+4°C and then the cell or battery shall be subjected to a short circuit
condition is continued for at least one hour after the cell or battery external case temperature
has returned to 57°C+4C.

Cells and batteries meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly, no rupture and no fire during the test and within six hours after the
test.

T.6 fii i/ &

il GEATHAA/NT 18mm H R B ith)

PR FR B TT A F M RE IR RIB R L, — R 316 BUAFNER R A 0
WNEEE AR 15.8mm0.1mm, K E/D 6em, SHMbRKGHNE, MoFHFZKE. KB
9.1kg+0.1kg HUFAEA 61cm=2.5cm = AbBkTE SV FIRFEAE AL, fEH —A LT RA B
B, AR AR EEPUESEE, T SREE 5K SOERE 2 00 E
R

St AR, GG RS PR AT I SRURAE A O EAR 15.8cm+0.1mm B
MR AT E . A a5 — ki
T.6 Impact/Crush

Impact (applicable to cylindrical cells greater than 18 mm in diameter)

The sample cell or component cell is to be placed on a flat smooth surface. A
15.8cm=0.1mm diameter, at least 6 cm long, or the longest dimension of the cell, whichever is
greater. Type 316 stainless steel bar is to be placed across the centre of the sample. A
9.1kg+0.1kg mss is to be dropped from a height of 61cm+2.5cm at the intersection of the bar
and sample in a controlled manner suing a near frictionless, vertical sliding or channel with
minimal drag on the falling mass. The vertical track or channel used to guide the falling mass
shall be oriented 90 degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8cm+0.1lmm diameter curved surface lying
across the centre of the test sample. Each sample is to be subjected to only a single impact.

BrE (BeAER. 482%E, T /A0 M BEARNT 18mm [ EHEF i)
¥ P M B TT A R T AN P R E, B BRI, (EH el BRI
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FERZIAN 1.5em/s. FrEFFEEMAT, BREIMIUF=MFRL—, MA@ERED:
(a) HAnA) A7 EIEE] 13kN+0.78KkN;
(b) EEHEHFEE T FE 100mV BLE £
(c) FMMATLIAZIRIRERE R 50%LL .
B T B A 2 H b 0 M B 98 O — TR . L0/ TR s it N AR R . [
T HE M B2 A -5 0 A T T ) el
AR I TR fit R — IR BT RS . FFRIAR SRS 6h. 1IN (]
R MR A e B FR VR BT AR R AT
SR B v AN e 2 AN TR IR MR 170°C, I R IR S5 oh WTCREIR. TC
HK
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than
18 mm in diameter)

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
continued until the first of the three options below is reached.

(a) The applied force reaches 13kN+0.78kN;

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A
button/coin cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells,
the crush force shall be applied perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall
be observed for a further 6h. the test shall be conducted using test cells or component cells that
have not previously been subjected to other tests.

Cells and component cells meet this requirement if their external temperature does not
exceed 170°C and there is no disassembly and no fire during the test and within six hours after
the test.

T.7 TERH

75 HL FELAT DA 20 ) 3 T R U B R A A B IR I P A . IR R/ NERR IR

(a) HIERI BRI FE BB E<I8V, RIGMIH/N B E AR AT HEERRHE 22V P
BNE

(b) HER AR EBE> 18V, I R/NEERRAZBBER 1.2 f4.

RES N AEAERE N T, SR8 AT 18] 24h.

B3R 75 M AH AR AR AR RS T 7 RN TR, o k.

T.7 Overcharge

The charge current shall be twice the manufacturer’s recommended maximum continuous
charge current. The minimum voltage of the test shall be as follows:

(a) When the manufacturer’s recommended charge voltage is not more than 18V, the
minimum voltage of the test shall be the lesser of two times the maximum charge voltage of the
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battery or 22V.

(b) When the manufacturer’s recommended charge voltage is more than 18V, the minimum
voltage of the test shall be 1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

T.8 i

AR SAE R BHRE 5 12V LU A IR 5 BRTE AL 4 R S5 T M3 7R 2 2 Y B3 K
L R I ) 25 1 R SR RO

43 24 /N FVATT E ML 110 B BEL 797 5 5% PRV R BB, A SRAS R4S R TR R . X
A It AT SRR, TS0 PR ) R A T AU A R R LA 4R 1A % R

B3R SR F b R 7 AV ZE IR AR I AR RS R 7 RN TERRE, B K.

T.8 Forced discharge

Each cell shall be forced discharged at ambient temperature by connecting it in series with
a 12 V D.C. power supply at an initial current equal to the maximum discharge current specified
by the manufacturer. The specified discharge current is to be obtained connecting a resistive
load of the appropriate size and rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated capacity divided by the initial test
current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire
during the test and within 7 days after the test.



o

U

V.o et
=

Test Report

No.QG2100306

13K 19T
Page 13of 19

6. MiAFEH(TEST PROCEDURE)

W57 Marking

v

il

5b3E Pretreatment

y

C1-C10

.
.

C11-C20

v

& FEIRL

Altitude simulation

v

i iR

Thermal test

$7E Crush

v

RENIREE Vibration

v

P EIRI Shock

v

SMERESRE

External short circuit

v

:

C21-C40

Y

BN ER

Forced discharge

Y

FABALIE Anaylsis
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7. MR EFE (DATA)

T.1 SEHEH (Altitude simulation)

AT Pre-test M5 After test HLBR, HS,
. o | MR BEERANE K
?,E%”‘/‘%‘E J - E{ EEE }Bi % EEE ﬁi—iﬁ E%/ch;lt:fg.i}r1 Wheg%r/;ii{age
Ny %ass Vo‘ltage Mass Vo‘ltage (%) loss(%) i, >
(8) fR(V) 5i(e) RV disassembly,
rupture, fire (Y/N)
Cl 2968 3.357 2968 3.357 0.00 0.00 N
C2 | 2983 | 3352 2983 3.352 0.00 0.00 N
C3 2946 3.352 2946 3.352 0.00 0.00 N
C4 2962 3.358 2962 3.358 0.00 0.00 N
C5 2935 3.361 2935 3.361 0.00 0.00 N
C6 2940 3.366 2940 3.366 0.00 0.00 N
07 2960 3.357 2960 3.357 0.00 0.00 N
C8 2951 3.355 2951 3.355 0.00 0.00 N
C9 2958 3.359 2958 3.359 0.00 0.00 N
C10 2967 3.360 2967 3.360 0.00 0.00 N
T.2 @Y (Thermal test)
M HT Pre-test M5 After test BBk, #H<,
‘ o | Rk, WA
g[E i%_? 3 R b I ﬁiiz EE\I’};Illt;T_gi}rq Whefhjli-/faicage
No. Mass Vo‘ltage Mass Vqltage %) loss(%) e ;
5(e) RV) 5(e) RV disassembly,
rupture, fire (Y/N)
Cl 2968 3.357 2968 3.332 0.00 0.74 N
C2 2983 3.352 2983 31332 0.00 0.60 N
C3 2946 3.352 2946 3.339 0.00 0.39 N
C4 2962 3.358 2962 3.351 0.00 021 N
Cs 2935 3.361 2935 3.341 0.00 0.60 N
C6 2940 3.366 2940 3.346 0.00 0.59 N
a7 2960 3.357 2960 3.338 0.00 0.57 N
C8 2951 3.355 2951 3.349 0.00 0.18 N
9 2958 3.359 2958 3.344 0.00 0.45 N
C10 2967 3.360 2967 3.336 0.00 0.71 N
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T.3 #R3NALE(Vibration)

MR HT Pre-test M5 After test ATER, H<,
I - fiftih, AN K
;Ef%ﬁ i i E B gii?z E%fjit;j—g? WheEhI':El!Eaicage
No. Mass Vo}tage Iv{ass Vo‘Itage (%) loss(%) — ?
7i(e) AV) () AV) disassembly,
rupture, fire (Y/N)
Cl 2968 3.332 2968 3.332 0.00 0.00 N
G2 2983 3332 2983 3.332 0.00 0.00 N
C3 2946 3.339 2946 3.339 0.00 0.00 N
C4 2962 3.351 2962 3.351 0.00 0.00 N
Cs 2935 3.341 2935 3.341 0.00 0.00 N
Cé6 2940 3.346 2940 3.346 0.00 0.00 N
C7 2960 3.338 2960 3.338 0.00 0.00 N
C8 2951 3.349 2951 3.349 0.00 0.00 N
C9 2958 3.344 2958 3.344 0.00 0.00 N
C10 2967 3.336 2967 3.336 0.00 0.00 N
T.4 a8 (Shock)
AT Pre-test M5 After test BELEkRE, HS,
‘, o | e mRAEA
%ﬁ nR e RE FER E:?Si?z %};Iﬁ:%im Wheih?izr/ljfai(age
N ;ass Vo‘ltage Mass Vo‘ltage (%) loss(%) e )
(2) R(V) L(g) R(V) disassembly,
rupture, fire (Y/N)
Cl 2968 3.332 2968 3.332 0.00 0.00 N
G2 2983 5 539 2983 3339 0.00 0.00 N
Cc3 2946 3.339 2946 3.339 0.00 0.00 N
Cc4 2962 3.351 2962 3.351 0.00 0.00 N
C5 2935 3.341 2935 3.341 0.00 0.00 N
Co 2940 3.346 2940 3.346 0.00 0.00 N
C7 2960 3.338 2960 3.338 0.00 0.00 N
C8 2951 3.349 2951 3.349 0.00 0.00 N
C9 2958 3.344 2958 3.344 0.00 0.00 N
C10 2967 3.336 2967 3.336 0.00 0.00 N
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T.5 4hEBHT % (External short circuit)

ELI 4 No. 5 ol 1 S ., ATCHRIE, BRARK (/)
Peak temperature (°C) Whether disassembly, rupture, fire (Y/N)
Cl 64.4 N
) 68.1 N
C3 66.2 N
Cc4 67.7 N
s 64.9 N
C6 65.3 N
C7 65.8 N
i 66.4 N
C9 66.5 N
C10 64.8 N
T.6 $ & (crush)
H 24 5 No. R HRMA, ek L)
Peak temperature ('C) Whether disassembly, fire (Y/N)
011 23.4 N
C12 23.4 N
C13 23.4 N
C14 23.7 N
Cl5 733 N
Cl16 23.5 N
€17 23.5 N
clg 23.4 N
C19 23.5 N
C20 23.4 N
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T.7 id /% 78 i (Overcharge)

AR, ER GR/E)

Mg
LIk %S No. Whether disassembly, fire (Y/N)

T.8 &I/l i (Forced discharge)

AR, 2R R

31 pa==)
il %5 No. Whether disassembly, fire (Y/N)

C21

Cc22

C23

C24

C25

C26

C27

C28

C29

C30

C31

G32

C33

C34

C35

C36

C37

C38

C39

z\z|z|z|z|z| 2| 2| 2| z|zlz|z 2 222z 2=

C40
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[ PET R A

A 2:

L

A 1:

Name: Lithium Iron Phosphate Battery

Model: GBS-LFP100Ah-A

Voltage/Capacity/Energy: 3.2V/100Ah/320Wh

PREE
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¥ APPENDIX:
Lo s | LT EECR R E K 10
f’;;zi )of test (if not the same with the address of this No.10,Scieneroad. HuangpuDistrict. Guangzhou

i [ Temperature: (20~25) C
2. (SIOIIE A -
Testing ambient conditions FAXHEE Relative humidity: (55~65) %

3. (B ARHE VR CniE A

Statement of deviating standard method

(if applicable)

4. WBAERATEE VN gD

Uncertainty statement of test results (if applicable)
5. BEIHESETT ULEAD:

Subcontracted items andsubcontractors

(if applicable)

|
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IR R R BRI R MRS RERR. EXEH GQl ), T 1983 £ 9 A, X&ZH
FEAEEBRIMESREBRRA. MELARRNIRER, BrE4mHEESER( MireN
B ERME T REL S,

FERRRERFETHEEEER (NAEHE ) B THEESE=FEINSEErRREERL
FAER LA, PESHITEERIATERS( CNAS PATTHERETREMNABHME. EEET
EREBTRERTHARIEERRALA( IECEE ATHER CB XRE . hERERINEATSEE
EEERS( CNCA )5 3E it E 338 S 7= RiIAHE CCCAE M. hEEEINEDS( COC)
FERGMEHRZAMETRE . PEMSHATH = SR MR RHM, /%, 5. B, 5758
MUWFRFE (R )REARERIMATHAZEEERLEENH S EERRETE FER D
WHERRAE . I'RESEWRL % BRQA. I'FEREHEABRSERAFARSFEEREK
AFEAAEF 4 RKAE,

IFERKRDRE 1N, 3 0 EH, HEIRETREMDVFML 13.8 FEH K, Hi-t
PR, EXTRRBZLHANMEBARBTE, St oM LERIEER 15000 & E ), LT
ROAE 00 40 M BT R 96 2 3260 M=& / WH, SRR 11034 1; EFREIACB HiMEEHH 12 2
185 WitniE I REME RER RN AE. $7F . A RITREE HENEITRHATF—&, &
AFREEBFER . ERN—F, ERESTT LSRR AN,

FEREEATHAT 10 MERFREREERRPL, 16 /M EFERREREBRRIEN 6 A

FETRBRATMRESL, SRR

0 ERE#~RRLEREERE

[ B3R %0 AE . PO AR BE AL 352 4 R R B IR B8 TRl (1 7R )
U ERA&mERERRRRDS (%K)

O EFRHp 7R R BRSPS (%)

U EsRm L m = mmREERRTRD (%)

WFRE R RER )L AR,

TR R R R A S SRR (IS )

W EERREEREERR R ASEENHEIRR L
T2 PR R R R R A IR b

TR AR R RS BT RR

W ARERE MRS T SRR

VRS R R  EEALI F R,

W HEERRERSESEERRR

O I'FERAEESRBITXEERN (R ) TRERTRPL
O I REERELED MBI M T2 H AW St hs
O I REARHEE SIFE TRERT IR

O ERFRAF R ERERERRPL (7FK)

O BRE™aERERRRSL (I"F)

O BRI AR ERERRR L

O ERAPRREFAR ™ MR R AR W (7R )
O ERT A2 R R EERRRS (15R)

OIHRE R R I E R SRRk ( ZR3E)

W FRER RS HEEARRLE (IS )

O IR R R R TSRS R R IRIRE (M )
IR R R MR SR RIS (M)

Vo I RE R RS EIDITEN R Ak b EHR R, ( S )

ST IR R R R SRR T iR A R0 BRI s ()
WA ERRERERERTESRRE (M)

W HRE AR R LR SRR (M)

O I 7R TR AL R 47 R TR R 3T ey
O I RE® S TFHRIER T TREATR R P
O I'IRERSMILFRRG]. AR TR



